A 4 | Owner’s Manual

Wayne, PA 19087 www.smithco.com

7540/7550
T1312






9 22.86cm 2

10w40



A W DN e

s N
sulrn nn DATE OF MFG.
WAYNE, PENNSYLVANIA 19087 USA

610-688-4009 FAX 610-688-6069
‘| _ SERIAL NO. kw/hp
O O
MODEL NO. kg/lb
\_ _J




4

7540 7550
L52 132cm XW49
7 17.78cm
900 408Kkg
4 5PS]|
16
12
TB130X2
8.75
10.2 16
10 3.3m
5 18

8.75 36

124cm XH47

1.4PSI

OHV

22cm

119cm



Up/Down Arrow ! a DowniLower @ UpiRaise

No Smoking

Pinch Paint

L%k

|

—— Engage

]
&

Ground Speed

!

A I,

High

Reverse

L
0 Rt PN i
10
L
N

PTO



OFF

Read
Operator's
Manual

Enginz - 527

Enginz i

AP

GlowFug-or

Hour Metar

Hand Throk/=.

Park Brake

Elactrical Power

Engine - Blart

(r (3

Temparature
sToP Light
Gasoling
i
@ Glow Plug - Off
@ Hour Meler

Choke - Closed

N

Park Brake
Relzase
ON OFF
RPM
ON OFF

MNn S'aciriza
Power

Engina - Run

A -
Watar

Temperature

Dizsel

Glzw Plug

Fusa

Choke - Cpen

Hydraulic Oil
Leval

ON






10.

11.

12.

13.

g O O ©

14.

g O O ©



15.
16.
17.
18.

19.



30

7540



(A)

(B)

(©)

(D)

<

(B)




10.
11.

12.

10w40



>

"o




30

10

15

— N ™ <



1 (+) (A) (B)

1 - ©
(D)( )

VA e e
v o g1y g e T .
Dead |;' - Jumper Cable #1 :\_B)




>

100 | 200 | 250 | 300 | 400 | 500
/1
* C R R R R R
C C C C C C
C C C C R
** C C R
C C
C C C
Fkk C C C C C C
C
C C C C C
C C
*kk*k C C C
C C C C C
C= R= Fekdkk— 10 200
87-100Nm * ** 0.76mm

24-30Nm




— N ™ <

30



<_/\ 4 ~ Owner’s Manual

Wayne, PA 19087 W SO,



ILER DRAWING




7505 TRAILER PARTS LIST

REF# PART# DESCRIPTION QTy.
1 750-172 Bent Drawbar 1
2 709-164 Snap Ring 1
3 709-165 Jackstand 1
4 750-171 Bed 1
5 750-170 Tailgate 1
G 400-255 Elevator Bolt 6
7 750-1864 Rubber Pad 2
8 20201 Tire & Wheel 2
9 2024 Grease Cap 2
10 709-126 Spindle Nut 2
1" 2013 Spindle Washer 2
12 2028 Tapered Bearing 4
13 1187 Lug Muts 8
14 20271 Hub Only 2
15 709-171 Seal 2
16 709-143 Cotter Pin 4
17 750-339 Bolt Bag for Guide Rails 1
18 750-173 Tailgate Pin 2
19 400-061 % x—13 x3 %" HHCS 1
20 400-310 7/16" Flat Washer 2
21 400-112 ¥2" Locknut 1
22 750-340 Guide Rails 4 (Set)
23 2026 Wheel 2
24 2020 Tire 2
25 750-406 Roller Stop 1
26 610-360 Rubber Matting 3" x 18" 2



7505 LATCH ASSEMBLY DRAWING

Yy

Lo

7505 LATCH ASSEMBLY PARTS LIST

REF# PART# RIPTION QTY.
1 40-038 Grip 1
2 750-169 Laich 1
3 750-169-1 Latch Bracket 1
4 400-017 3/8" x 2" Bolt 3
5 400-202 5/16" Flat Washer 6
6 400-116 3/8” Locknut 1
7 400-209 3/8" Lock Washer 2
8 400-103 3/8" Nut 2
9 40-199 Spring 1
10 750-171 Frame Rail Trailer

11 750-171 Frame Angle Trailer



4
(]
4
4

‘_1

by
X
*"
&
&

¥,
»
*
*f

7

W,
%
e
5

>
o
+*

—
»,
>

S

Yo

*ﬁ
*

(/

&

w
*
&
)

7
*
*
*

-
&
&

55

C/
*
5

»

)
Y

>
*

5%

55

55

»
.

>
*

e

55

&
*.
‘*

w,
*
»
()
*

()
(/)
()
*
.

*
Yo
&
S

X

)
>

W,

X

&

0’0‘

Q’f

K

4
4

]

&
¥
X

&
&
()

*»
»*
-

P,
»
(J
*

&Y
+*
¥
-

*
L)
()
&

(7
&
¢

(S
-

)
*

*

55

»
(.
4

55

5%

()

»

>
X

e

o7

O
*
X

*
(>
(.

hSOCRRHKK KK

&
&)
X

b
)

2.5cm

— N ™ <



